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1. Summary for FCC Part 15C Compliance Test Report

Date of receipt 26-Aug-2011

Testing completed 31-Aug-2011

The customer's contact person |Koskela Kari

Test Plan referred to T:\Projects\RM-763\TestPlan\RS testplan RM-763.xls
Notes -

Document name T:\Projects\RM-801\EMC\FCC15CWLAN RM-801 18.docx

1.1. EUT and Accessory Information

The EUT is a 11-band mobile phone:

GSM850/900/1800/1900/GPRS/EGPRS/Monopole without GND reflector (GSM/WCDMA)

WCDMA 1/11(1900/VIIIIHSDPA/HSUPA/Monopole without GND reflector (GSM/WCDMA)

WLAN/Bluetooth

The EUT is tested with maximum rated TX power, modulated with pseudo random bit sequence (PRBS9).

Product Type SN HW MV SW DUT
Phone RM-801 00440213553881 1100 - - 23507
Battery BV-5JW - - - - 23507
Phone RM-801 0044021355388 1100 - - 23497
Battery BV-5JW - - - - 23497
USB Cable CA-185 - - - - 23506
Charger AC-16E 4090191233240501561;0675491 - - - 23505
Headset WH-902 - - - - 23504

1.2. Summary of Test Results
WLAN:

e F Section in RSS-GEN
Section in CFR 47 or RSS-210 Name of the test Result
15.247(b)(1) A8(0.4(4)) Conducted peak output power PASSED
15.247(d) A8(0.5) Band edge compliance of RF emissions PASSED
15.247(d) A8(0.5) Spurious RF conducted emissions PASSED
15.247(d), 15.209 A8(0.5) Spurious radiated emissions PASSED
15.207 7.2.2 AC powerline conducted emissions PASSED
15.247(a)(2) A8(0.1(1)) 6dB(bandwidth) PASSED
15.247(e) A8(0.1(2)) Power spectral density PASSED
PASSED The EUT complies with the essential requirements in the standard.
FAILED The EUT does not comply with the essential requirements in the standard.
NP The test was not performed by the TCC Nokia Laboratory.
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2. Conducted peak output power
(15.247(b)(1), RSS-210 A8.4 (4))
EUT with DUT number RM-801, DUT 23497
Accessories with DUT numbers | BV-5JW DUT 23497, WH-902, DUT 23504
Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 24/55/101.9

Date of measurements 31-Aug-2011

Measured by Ruben Hansen

2.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

2.2. Test method and limit
The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for conducted peak output power measurements

Frequency range [MHz] Limit [W] Limit [dBm]
2400 — 2483.5 <=1 <=30
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2.3. WLAN Test results

2.3.1 DSSS mode, 11 Mbps data rate

Channel / fc [MHz] | P [dBm] | P [mW] Result

1/2412 20.78 119.674 | PASSED
712442 21.16 130.617 | PASSED
11/2462 21.48 140.605 | PASSED

Channel 1/ 2412 MHz

~RBW 300 kHz
~VBW 300 kHz

Date: 31.AUG.2011 11:35:15

Channel 7 / 2442 MHz

Ref 37.1 aBm vt 30 aB AW 1 s
Srider 11.1] |
: |
1
s
== ¥ R
P NN
-60
PWR  Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 60 Mz Power 50.78 dBm
Shanner e Lower -42.82 dB
Lenn s Upper -42.76 dB
11 MHz Lower -47.10 dB
27 e Upper -47.40 dB

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CWLAN_RM-801_18.docx
Copyright © TCC Nokia

Rer 37 aBm Ate 30 aB
; =74 1
? un
1
TN
. ¥
- g A
T o et
60
baaad Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 60 Mz Power 21.16 dBm
e v e Lower -42.02 dB
SE < Le.5 mHz Upper -43.98 dB
11 MHzZ Lower -47.14 dB
27es e Upper -47.84 dB
Date: 31.AUG.2011 12:03:08
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Channel 11/ 2462 MHz

T T PE T r ]
: un
= o ‘! {
A}
, I {
B P e L .
PWR  Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwiden 60 miiz Power 51 .48 dBm
nolaenn SRt 11 mEz Lower -43.00 dB
spacing tees s Upper -44.41 dB
ot 11 Muz Lower -48.26 dB
spacing 27 e Upper -48.37 dB
Date: 31.AUG.2011 12:18:30
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2.3.2 OFDM mode, 6 Mbps data rate

Channel / fc [MHz] | P [dBm] | P[mW] | Result

1/2412 18.21 66.222 | PASSED
712442 18.45 69.984 | PASSED
11/ 2462 18.85 76.736 | PASSED

Channel 1/ 2412 MHz

“RBW 300 kHz
~VBW 300 kHz

Ref 37.1 dBm «Att 30 aB ~SWT 1 s
Ofidec 17.1[aB 1
2 ul:!
1
= | jf" “\\
#
-3 s
40 Oy Mg,
60
PWR  Center 2.412 GHz 6.653384837 MHz/ Span 66.53384837 MHz
ranxcer
Tx Channel WLAN 802.11B
Bandwidth 60 iz Power 18.21 dBm
Adjacent Channel
Ba atn 11 MHz Lower -33.77 dB
s g 16.5 mmz Upper ~32.99 dB
11 MHz Lower -42.78 dB

27.5 mHz

Upper -44.01 dB

Date: 31.AUG.2011 13:33:50

Channel 7 / 2442 MHz

“RBW 300 kHz
«VBW 300 kHz

Ref 37 dem «Ate 30 dB ssur 1 s
S0 Joffder 17 4
20 =
1
iy
. £ N
"3 N
3 P h
ferd N
60
FWR Center 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
ranxcet
Tx Channel WLAN 802.11B
Bandwidth 60 Muz
Power 18.45 dBm

11 MHz Lower -34.68 dB

reen s Upper -33.71 dB

DT onemner 1 e Lower -42.13 dB
J 27.n e Upper -43.16 dB

Date: 31.AUG.2011 13:46:20
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Channel 11/ 2462 MHz

‘ T - |
? un
o £ Y
: 7 <
= X
" e .
BWR  Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
pendwiden o0 e Power 18.85 dBm
AL . Lower -33.99 dB
Spacing Le.o ms Upper -34.03 dB
Doy ohemner I Lower -43.37 dB
spacing 275 Upper -44.79 dB
Date: 31.AUG.2011 13:14:38
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2.3.3 802.11 n-mode MSC 0 mode, Mbps data rate

Channel / fc [MHz] | P [dBm] | P[mW] | Result
1/2412 18.2 66.069 | PASSED
712442 18.56 71.779 | PASSED
11/ 2462 18.87 77.09 PASSED
Channel 1 /2412 MHz
e 00 s
Ref 37.1 dBm ~Att 30 aB LS 1 s
o Jorider i iow 1
: s
o sar
= |
7 X,
: ST il T e
60
BWR  Center 2.412 GH 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwidth 60 miz Power 18.20 dBm
e S Lower -32.83 dB
Le.5 s Upper -31.86 dB
e 10 e Lower -42.07 dB
27.5 M= Upper -43.37 dB
Date: 31.AUG.2011 13:51:28
Channel 7 / 2442 MHz
TREW 300 %Rz
~VBW 300 KHz
~Ate 30 aB AW 1 s
- ] ]
: e
1
7 Y
i %
- N
o DI B
60
BWR  Conter 2.442 GHz 6.653384837 MHz/ Span 66.53384837 MHz
WLAN 802.118
o0 mie Power 18.56 dBm
11 mHz Lower -33.32 dB
Lons e Upper -32.84 dB
11 MHz Lower -41.69 dB
27.5 M= Upper -42.95 dB
Date: 31.AUG.2011 14:07:26
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Channel 11/ 2462 MHz

R ST r ]
: e
= F A
- r"{ v
B ¢ Ltk Nl
4 e il \‘('Ql\_
BWR  Center 2.462 GHz 6.653384837 MHz/ Span 66.53384837 MHz
Tx Channel WLAN 802.11B
Bandwsatn 60 mitz oo 18 .87 dmm
LnaInee I Lower -32.59 dB
spacing rens wne Upper -32.81 dB
ot 11 Muz Lower -42.59 dB
spacing 270 e Upper -44.28 dB
Date: 31.AUG.2011 14:31:14
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3. Spurious RF conducted emissions
(FCC §15.247(d), RSS-210 A8.5)

EUT with DUT number RM-801, DUT 23497

Accessories with DUT numbers | gy, 53,y byt 23497, WH-902, DUT 23504

Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 24/55/101.9

Date of measurements 31-Aug-2011

Measured by Ruben Hansen

3.1 Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

3.2. Test method and limit
The measurement is made according to Public notice DA 00-705 and IC standard RSS-210.

Limits for spurious RF conducted emissions measurements

Frequency range [MHz] Limit [dBc]
1 - 25000 <=-20
11 (32)
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3.3. WLAN Test results

3.3.1 DSSS mode, 11 Mbps data rate
Channel 1 /2412 MHz

PKin dBm

P412200000GHz
44621880880060913813000 GHz
-34.566dB#Y 371 dBm

0.001

Peak (RBW: 100 kHz, VBW: 100 kHz)

10 15 20 >
Frequency inGHz

Frequency [MHz] | P [dBc] | Result
4858.8 -34.57 PASSED
7213.8 -36.37 PASSED
Channel 7 / 2442 MHz
20+
ol
P.441800000 GHz
| 48284B6B0000ABGIA0000 GHz
g% -35.195dB1 931 dBm
£
X
o
-60 T+
0.00L 10 15 20 2

Frequency inGHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4868 -35.2 PASSED
7329.6 -36.93 PASSED
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Channel 11/ 2462 MHz

-35 873d|397 735dBm

PKin dBm

0.001 5

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4896.8 -35.87 PASSED
7386 -37.74 PASSED

10 15

Frequency inGHz

3.3.2 OFDM mode, 6 Mbps data rate

Channel 1/ 2412 MHz

~’41‘1’67°§8 B%Socmsawooooem
732137 dB%B 811 dBm

E 07
o
© (SN Lk i
c gz
< WW
o
.60 +
0 } } } } } ]
0.001 5 10 15 20 25

Frequency inGHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4873.6 -32.14 PASSED
7254 -33.81 PASSED
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Channel 7 / 2442 MHz

PKin dBm

0.001

10 15 2 b3
Frequency inGHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4863.6 -32.05 PASSED
7293.6 -33.73 PASSED

Channel 11/ 2462 MHz

PKin dBm

0.001

10 15 20 >
Frequency inGHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4888 -32.48 PASSED
7401 -33.96 PASSED
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3.3.3 802.11 n-mode MSC 0 mode,

Channel 1/ 2412 MHz

Mbps data rate

Z) -
O -+
P
P Rsahoonp 60000 GHz
E 21 *3)551 dBgA.018dBm
g ]
£
4
o
60+
-80 } } } } } } } } 1
0.001 5 10 15 20 25

Frequency inGHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4824.8 -32.55 PASSED
7242.6 -34.02 PASSED
Channel 7 / 2442 MHz
m..
o..
P.443200
T 2372 %W%WGHZ
E o7 "%.518dB9 4530
© 1 A Jhimele 3 dah g
S w0l ) et oA bt i s Pt
o
60 +
-80 + + + + + + + + |
0.001 5 10 15 20 %

Frequency inGHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] Result
4928.8 -32.52 PASSED
7277.4 -34.45 PASSED
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Channel 11/ 2462 MHz

PKin dBm

0.001

10 15 2 b3
Frequency inGHz

Peak (RBW: 100 kHz, VBW: 100 kHz)

Frequency [MHz] | P [dBc] | Result
4934.4 -32.19 PASSED
7418.4 -34.2 PASSED
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4, AC powerline conducted emissions
(FCC 815.207, RSS-GEN 7.2.2)

EUT with DUT number

RM-801, DUT 23507

Accessories with DUT numbers

BV-5JW DUT 23507, CA-185, DUT 23506 ; AC-16E, DUT 23505 ;

WH-902, DUT 23504

Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 22/541101.9
Date of measurements 30-Aug-2011

Measured by

Ruben Hansen

4.1. Test Setup

Receiver Pulse LISN
limiter

EUT

4.2. Test method and limit

The measurement is made according to Public notice DA 00-705 and IC standard RSS-GEN as follows:

The EUT is placed on a wooden table 80 cm above the reference groundplane.

The EUT is connected via LISN to a test power supply.

The measurement results are obtained as described below:

U [dBuV/m] = Ugx + Aror

Where Ugy is receiver reading and Aror is total correction factor including cable and pulse limiter

attenuations.

CISPR 22 Class B limits

Frequency range [MHz]

Quasi peak limit [dBuV]

Average limit [dBuV]

FCC Part 15C Compliance Test Report
/ Template Version 15.0

FCC15CWLAN_RM-801_18.docx
Copyright © TCC Nokia
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4.3. WLAN Test results

4.3.1 DSSS mode, 11 Mbps data rate
Channel 40 / 2442 MHz

FCC Cond QP

FCC Cond AV

Levelin dBuv

3M 4 5M 6

Frequency inHz

20M 30M

QuasiPeak (RBW: 9 kHz)

Frequency [MHz] | U [dBuV] | Line | Result

0.485 43.15 L1 PASSED
0.495 45.3 N PASSED
1.25 33.12 L1 PASSED
2.115 32.34 N PASSED
5.055 37.06 N PASSED

Average (RBW: 9 kHz)

Frequency [MHz] | U [dBuV] | Line | Result

0.48 26.45 L1 PASSED
0.49 33.35 N PASSED
0.495 34.26 N PASSED
1.485 28.88 N PASSED
2.005 24.75 N PASSED
3.345 23.7 N PASSED
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5. 6 dB bandwidth
(FCC §15.247(a)(2), RSS-210 A8.2 (1))

EUT with DUT number

RM-801, DUT 23497

Accessories with DUT numbers

BV-5JW DUT 23497, WH-902, DUT 23504

Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /
Air Pressure [kPa]

24/55/101.9

Date of measurements

31-Aug-2011

Measured by

Ruben Hansen

5.1. Test Setup

EUT

5.2. Test method and limit

Spectrum
analyser
Power Attenuator
divider
Radio 20dB
simulator attenuator

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for 6 dB bandwidth measurements

Limit [kHz]

>=500
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5.3. WLAN Test results

5.3.1 DSSS mode, 11 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHz] | Result

1/2412 9200 PASSED
712442 9300 PASSED
11/ 2462 9200 PASSED

Channel 1/ 2412 MHz

~RBW 300 kHz M
«“VBW 300 kHz
Ref 20 dBm «ALL 30 dB «SWT 150 ms

20

L7

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz

Date: 31.AUG.2011 11:36:12

Channel 7 / 2442 MHz

~RBW 300 kHz |
«VBW 300 kHz

.

N =
:

. F)’.NVL—\\

) /‘; \\

s kg \

LL\&NM
80

Date: 31.AUG.2011 12:03:57
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Channel 11/ 2462 MHz

«RBW 300 kHz M
«VBW 300 kHz
Ref 20 dBm «Att 30 dB «SWT 150 ms

20

Center 2.462 GHz 5 MHz/ Span 50 MHz

Date: 31.AUG.2011 12:19:19

5.3.2 OFDM mode, 6 Mbps data rate

Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result

1/2412 16200 PASSED
712442 16200 PASSED
11/ 2462 16300 PASSED
Channel 1/ 2412 MHz
N ‘ 1 [ A ]
=
/?,NWM«,.K
N
f/ Iy
e
Date: 31.AUG.2011 13:34:39
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Channel 7 / 2442 MHz

~RBW 300 kHz Ma:
«VBW 300 kHz . E

et 20 amm cate G0 ap  swr 150 me aano0000 cn
. romp ) [
.

-80

Center 2.442 GHz 5 MHz/ Span 50 MHz

Date: 31.AUG.2011 13:47:08

Channel 11/ 2462 MHz

«RBW 300 kHz Marke 1
«VBW 300 kHz L

Ref 20 dBm ~att 30 dB +SWT 150 ms 464000000 GH
20 & :
: ] v

L T 1 =

E | s
o - shoo e

s e/ Span 50 mm-
Date: 31.AUG.2011 13:15:26
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5.3.3 802.11 n-mode MSC 0 mode, Mbps data rate
Channel / fc [MHz] | 6 dB bandwidth [kHZ] Result
1/2412 17300 PASSED
712442 17200 PASSED
11/ 2462 17400 PASSED
Channel 1/ 2412 MHz
. . "l
=
B / : ..n...,dr‘"\r"y*how..;, \
A k.
Nlﬂ“"‘g e
Date: 31.AUG.2011 13:52:16
Channel 7 / 2442 MHz
/ \
Date: 31.AUG.2011 14:08:14
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Channel 11/ 2462 MHz
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TRBW 300 Kz tarr
~VBW 300 Kitz )
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6. Power spectral density
(FCC §15.247(e), RSS-210 A8.2 (2))

EUT with DUT number

RM-801, DUT 23497

Accessories with DUT numbers

BV-5JW DUT 23497, WH-902, DUT 23504

Operation Voltage [V] / [HZ] 115/60
Results PASSED
Remarks None

Temp [°C] / Humidity [%RH] /

Air Pressure [kPa] 24155/ 101.9
Date of measurements 31-Aug-2011

Measured by

Ruben Hansen

6.1. Test Setup

Spectrum
analyser
Power Attenuator EUT
divider
Radio 20dB
simulator attenuator

6.2. Test method and limit

The measurement is made according to DTS procedures KDB 558074 and IC standard RSS-210.

Limits for power spectral density measurements

Limit [dBm] @ 3 kHz

<=8
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6.3. WLAN Test results

6.3.1 DSSS mode, 11 Mbps data rate

Channel / fc [MHz] | P [dBm] | Result
1/2412 -9.04 PASSED
712442 -8.47 PASSED
11/ 2462 -8.2 PASSED

Channel 1/ 2412 MHz

Frequency inMHz

10..
T 2412483000 GHz
o1 9033dBm
'm'WWNMWWWMWWAWWWWW
£ 1
28]
T 0
£
v 1
o 4l
_40 -+
50 } } } } } } } } +—
241125 24114 2411.6 2411.8 2412 2412.2 2412.4 2126 241275
Frequency inMHz
Channel 7 / 2442 MHz
lo..
T 2442483000 GHz
oT -8473dBm
-lO-wNNNWWMMMMWAWWMWWWwMW
IS 1
o
S 0
£
s 1
o g4
A0+
-50 + + } } } } } } } {
2041.25  2441.4 2441.6 2441.8 2442 2442.2 2442 .4 0426 2402.75
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Channel 11/ 2462 MHz

10..
2461322000 GHz
0§205dBm
-m-MMMMWMMMMWMWWWWN
£ 1
om
° .+
£
v 1
o 4l
A0 +
-50 } } } } } } } } +—
2461.25  246l.4 2461.6 2461.8 2462 2462.2 2462.4 2462.6 2462.75
Frequency inMHz
6.3.2 OFDM mode, 6 Mbps data rate
Channel / fc [MHz] | P [dBm] | Result
1/2412 -11.93 PASSED
712442 -11.7 PASSED
11/ 2462 -11.22 PASSED
Channel 1 /2412 MHz
lo..
ol 2412288000 GHz
4 -11.932dBm
.10+
1S 4
om
kel 20T
£
v 1
a8 0+
40 +
-50 } } } } } } } } +—
2411.25 2411.4 2411.6 2411.8 2412 2412.2 2412.4 24126 2412.75
Frequency inMHz
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Channel 7 / 2442 MHz
10..
o4 2442582000 GHz
] -11.700dBm
-10+
1S i
28]
T .0
£
S |
o 20+
A0 +
-50 t t t t t t t t t t t t t t 1
%4.25 2441.4 2441.6 2441.8 2442 2442.2 2442.4 X426 24R.75
Frequency inMHz
Channel 11/ 2462 MHz
lo..
ol 2462285000 GHz
1 -11.224dBm
-107
£ 4
o
kel -20 1
£
" il
o i
40 T
-50 + + + + + + + + + + + + + + i
2461.25  2461.4 2461.6 2461.8 2462 2462.2 2462.4 2462.6 246275
Frequency inMHz
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6.3.3 802.11 n-mode MSC 0 mode,

Mbps data rate

Channel / fc [MHz]

P [dBm]

Result

1/2412

-10.66

PASSED

712442

-10.36

PASSED

11/ 2462

-10.31

PASSED

Channel 1/ 2412 MHz

PKin dBm
8

40 T+

2412597000 GHz
-10.660dBm

-50

2411.25 2411.4 2411.6

2411.8

2412 2412.2 2412.4 2412.6 2412.75

Frequency inMHz

Channel 7 / 2442 MHz

PKin dBm
IS

40 +

2442597000 GHz
-10.361dBm

-50

2441.25 2441.6

2441.4

2441.8

2442 2442.2 2442.4 24426  2442.75

Frequency inMHz
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Channel 11 / 2462 MHz
10..
ol 2462597000 GHz
1 -10.307dBm
104
1S 4
@
T -
<
v ]
T gl
A0 +
50 +— } } } } } } } } } } } } —i
2461.25 2461.4 2461.6 2461.8 2462 2462.2 2462.4 2462.6 2462.75
Frequency inMHz
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1. Test Equipment
7.1. Conducted measurements
Eq. No Equipment Type Manufacturer Used in
13037 Power Supply 0-15V 10A EA3012 LP Instruments 15C, 15B
13357 Signal Generator SMPQ2 Rohde&Schwarz 22/24/27, 15C, 15B
13513 Pulse Limiter ESH3Z72 Rohde&Schwarz 15C, 15B
13666 Receiver ESPC Rohde&Schwarz 15C, 15B
13935 LISN ESH3-Z5 Rohde&Schwarz 15C, 15B
20682 LISN ESH3-75 Rohde&Schwarz 15C, 15B
16601 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
16995 Directional Coupler 20dB 0,5- | 1538RA-20 Weinschel 15C, 15B
2,0 GHz SMA Conn.
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
18772 Shielded Chamber RFD-100 ETS-Lindgren 15C, 15B
19116 Power splitter - various 22/24/27, 15C, 15B
19171 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
19625 Climatic Chamber VT4002EMC Voétsch 22/24/27, 15C, 15B
19678 Spectrum Analyzer FSP Rohde&Schwarz 22/24/27, 15C, 15B
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20739 Communication Tester CMU200 Rohde&Schwarz 15C, 15B
7.2. Radiated measurements
Eq. No Equipment Type Manufacturer Used in
13077 Power Supply EA-3016 - 22/24/27, 15C, 15B
13799 Signal Generator SMPO02 Rohde&Schwarz 22/24/27, 15C, 15B
13936 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS Instruments
13937 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
Instruments
14021 Relay Dual 6 Chnl pwWave 10-785-522 - 22/24/27, 15C, 15B
Mux
14114 Highpass Filter WHK1000-12SS Wainwright 22/24/27, 15C, 15B
Instruments
14187 Band reject filter WRCD1747.5-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
14188 Band reject filter WRCA902.4-0.2/40-6SS | Wainwright 22/24/27, 15C, 15B
14900 Antenna Controller HD100 HD GmbH 22/24/27, 15C, 15B
15191 Turntable Contoller Unit G-800SDX YAESU 22/24/27, 15C, 15B
15742 Programmable Relay | = -----mmmemeeee- Pickering 22/24/27, 15C, 15B
Switching System
16633 Band reject filter WRCD1880.0-0.2/40- Wainwright 22/24/27, 15C, 15B
10SS
16948 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
16949 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
17644 Dual 6 Channel MUX 10-785-522 Pickering 22/24/27, 15C, 15B
Microwave Relay SMA 50
Ohm
18416 Communication Tester CMU200 Rohde&Schwarz 22/24/27, 15C, 15B
18773 Anechoic chamber RFD-100 ETS-Lindgren 22/24/27, 15C, 15B
18774 Anechoic chamber RFSD-F/A-100 ETS-Lindgren 22/24/27, 15C, 15B
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Eq. No Equipment Type Manufacturer Used in
18792 Mast/turntable controller 2090 ETS-EMCO 22/24/27, 15C, 15B
18860 Antenna HL562 Rohde&Schwarz 22/24/27, 15C, 15B
19151 High Pass Filter WHJS3000-10SS Wainwright 22/24/27, 15C, 15B
19587 Band reject filter WRCG2400/2483- Wainwright 22/24/27, 15C, 15B
2390/2493-35/10SS
19966 Antenna HFH2-72 Rohde&Schwarz 15C, 15B
20078 Relay 2x6 Chnl uyWave Mux 10-785B-522 Pickering 22/24/27, 15C, 15B
20114 Band reject filter WRCG1737/1743- Wainwright 22/24/27, 15C, 15B
1733/1747-40/6SS
20115 Band reject filter - Wainwright 22/24/27, 15C, 15B
20116 Band reject filter WRCG832/83/-825/845- | Wainwright 22/24/27, 15C, 15B
40/5SS
20168 Bluetooth Tester CBT Rohde&Schwarz 22/24/27, 15C, 15B
20543 UPS. 700V/A 490W PW 9120 700i Powerware 22/24/27, 15C, 15B
20544 Transformer. 230/115V - Nokia 22/24/27, 15C, 15B
20698 Antenna BBHA 9120 D SCHWARZBECK |22/24/27, 15C, 15B
- Relay Dual 6 Chnl pywWave 10-785-522 - 22/24/27, 15C, 15B
Mux
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